
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

June 7, 2022 
 

X  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Daniel W. Martin 
 

June 23, 2022 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0082589 

Facility Type 
Non-
Municipal APS ID 884473 

Major / Minor Minor Authorization ID 1341604 

a 
Applicant and Facility Information 

a 

Applicant Name PA American Water Co. 
 

Facility Name 
PA American Water Fairview 
Township South STP 

 

Applicant Address 852 Wesley Drive   Facility Address 612 Wyndamere Road   

 Mechanicsburg, PA 17055   Etters, PA 17319  

Applicant Contact Jon Prawdzik  Facility Contact Sean Shoemaker  

Applicant Phone (717) 550-1521  Facility Phone (717) 550-1521  

Client ID 87712  Site ID 257972  

Ch 94 Load Status Not Overloaded  Municipality Fairview Township  

Connection Status Self Imposed Connection Prohibition  County York  

Date Application Received February 4, 2021  EPA Waived? No  

Date Application Accepted March 8, 2021  If No, Reason Significant CB Discharge  

  

Purpose of Application This is an application for NPDES renewal.  

a 

 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the PA American Water located at 612 
Wyndamere Road, Etters, PA 17319 in York County, municipality of Fairview Township. The existing permit became effective 
on September 1, 2016 and expired on August 31, 2021. The application for renewal was received by DEP Southcentral 
Regional Office (SCRO) on March 8, 2021. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.5 MGD annual average treatment facility. The hydraulic design capacity is 0.94 MGD. The applicant 
recently upgraded to UV disinfection. The application does not anticipate any proposed upgrades to the treatment facility in 
the next five years. The NPDES application has been processed as a Minor Sewage Facility (Level 1) due to the type of 
sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to York County and Fairview 
Township Supervisors and the notice was received by the parties in December 2020. A planning approval letter was not 
necessary as the facility is neither new or expanding.   
 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

2 

Summary of Review 

Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tributary 09339 
to Fishing Creek. The sequence of receiving streams that the Tributary 09339 to Fishing Creek discharges into are Fishing 
Creek and the Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to the 
Chesapeake Bay implementation requirements. The receiving water’s existing use has protected water usage for cold water 
fishes (CWF) and migratory fishes (MF). The designated use is trout stocking fish. No Class A Wild Trout fisheries are impacted 
by this discharge. The absence of high quality and/or exceptional value surface waters removes the need for an additional 
evaluation of anti-degradation requirements.     
 
The Tributary 09339 to Fishing Creek is a Category 4c and 5 stream listed in the 2020 Integrated List of All Waters (formerly 
303d Listed Streams). This stream is an impaired stream for aquatic life due to habitat alterations from habitat modifications 
and from sediment/siltation from construction. The receiving waters is not subject to a total maximum daily load (TMDL) plan 
to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Reduction in effluent limits for ammonia-nitrogen, total copper, and total zinc. 

• Addition of monitoring for E. Coli. 

• Increase cap loads for net total nitrogen and net total phosphorus. 

 
Sludge use and disposal description and location(s): Sewage sludge/biosolids disposed at Modern Landfill in York County and 
at New Cumberland WWTP in Cumberland County 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    PA American Water Co. 
 
NPDES Permit # PA0082589 
 
Physical Address: 612 Wyndamere Road 
   Etters, PA 17319 
 
Mailing Address: 852 Welsey Drive 
   Mechanicsburg, PA 17055 
 
Contact:  Jon Prawdzik 
   Senior Manager 
   Jon.prawdzik@amwater.com 
 
   Sean Shoemaker 
   Treatment Plant Operator 
   Sean.shoemaker@amwater.com 
 
Consultant:  There was not consultant utilized for this NPES renewal. 

 

1.2 Permit History 
 
Description of Facility 
 
The current permit had effluents limits for Phase 1 and Phase 2. Phase 1 included monitoring for TRC. 
Phase 2 included monitoring for UV disinfection. 
 
PA0033774: On 07/01/2020, there was a permit recission for Regent Acres MHP. The facility now 
discharges to the Fairview Township South WWTP. 
 
PA0082589 A-1: On 04/26/2021, the NPDES was amended to include UV disinfection monitoring. 
 
WQM Amendments: Permit Number 6792402: On 04/26/2021, the WQM was amended to include UV 
disinfection. 
 
Permit submittal included the following information. 

• NPDES Application 

• Flow Diagrams 

• Effluent Sample Data 

  

mailto:Jon.prawdzik@amwater.com


NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

4 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 612 Wyndamere Road, Etters, PA 17319. A topographical and an 
aerial photograph of the facility are depicted as Figure 1 and Figure 2.   
 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

5 

Figure 1: Topographical map of the subject facility 

 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

6 

Figure 2: Aerial Photograph of the subject facility  
 

 
 

2.1.2 Sources of Wastewater/Stormwater 
 
The facility receives all of their wastewater contributions from Fairview Township. 
 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.50 MGD annual average design flow facility. The subject facility treats 
wastewater using a SBR(s) and UV disinfection prior to discharge through the outfall.  The facility is being 
evaluated for flow, pH, dissolved oxygen, CBOD5, TSS, fecal coliform, nitrogen species, phosphorus, total 
copper, total zinc, and UV dosage. The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 

 
 
 
 
 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Fairview Township - WWTP South 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With 

Phosphorus Reduction 
Sequencing Batch 

Reactor UV disinfection 0.5 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.94 1700 Not Overloaded Dewatering Landfill 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

7 

A process flow diagram for the facility is depicted. 
 

  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

8 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .5 

Latitude 40º 9' 59.00"  Longitude -76º 49' 13.00" 

Wastewater Description: Sewage Effluent 

 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Sodium aluminate as a coagulant for phosphorus removal 

• Polymer (Pollutech CL981) for dewatering biosolids 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 
 

 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

9 

 

 
 



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

10 

 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
05/10/2017:  There was nothing significant to report. 
 
01/12/2018:  There was nothing significant to report. 
 
07/11/2019:  There was nothing significant to report. 
 
06/16/2020:  An administrative inspection was conducted. Regent Acres Mobile Home Community 
recently connected to the system. During rain events, the operators noticed more flow coming from this 
connection. 
 
05//06/2021:  An administrative review for the Chesapeake Bay nutrient data was conducted. Minor errors 
were noticed on the Chesapeake Bay DMR forms for November 2019, December 2019, and July 2020. 
 
  



NPDES Permit Fact Sheet                                                                     NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP  
 
 

11 

3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility 
below the design capacity of the treatment system. The maximum average flow data for the DMR reviewed 
was 0.82 MGD in September 2021. The design capacity of the treatment system is 0.94 MGD. 
 
The off-site laboratory used for the analysis of the parameters was ALS Environmental located at 301 
Fulling Mill road, Middletown, PA 17057. 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP 

 

12 

DMR Data for Outfall 001 (from April 1, 2021 to March 31, 2022) 

 
Parameter MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 

             Flow (MGD) 
Average Monthly 0.6724 0.6721 0.6239 0.6052 0.6462 0.6675 0.8218 0.6091 0.5964 0.5497 0.5406 0.551 

Flow (MGD) 
Daily Maximum 0.8505 0.9407 0.7594 0.7073 0.7661 0.7942 1.2146 0.868 0.9618 0.6705 0.6155 0.6869 

pH (S.U.) 
Instantaneous 
Minimum 6.72 7.0 6.87 6.88 6.83 6.95 6.8 6.9 7.0 6.96 6.78 6.88 

pH (S.U.) 
Instantaneous 
Maximum 7.60 8.16 7.57 7.57 7.39 7.84 7.73 7.62 7.41 7.8 7.63 7.6 

DO (mg/L) 
Instantaneous 
Minimum 7.18 7.94 7.56 7.37 6.90 7.01 6.31 6.72 6.93 7.25 7.4 7.59 

TRC (mg/L) 
Average Monthly GG GG GG GG GG GG GG 0.17 0.19 0.19 0.19 0.19 

TRC (mg/L) 
Instantaneous 
Maximum GG GG GG GG GG GG GG 0.28 0.38 0.41 0.28 0.35 

CBOD5 (lbs/day) 
Average Monthly < 12 < 13 < 12 < 13 < 11 < 11 15 < 16 23 19 14 15 

CBOD5 (lbs/day) 
Weekly Average 15 < 17 16 21 < 11 < 13 16 24 28 25 15 17 

CBOD5 (mg/L) 
Average Monthly < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 2.0 < 3.0 4.0 4.0 3.0 3.0 

CBOD5 (mg/L) 
Weekly Average 3.0 3.0 3.0 4.0 < 2.0 < 2.0 3.0 4.5 5.0 5.0 3.0 4.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 1098 1044 1218 1612 1266 1106 913 821 911 996 880 587 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 1336 1275 1488 2277 1792 1320 1110 1080 1030 1162 1192 1063 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 198 193 226 286 230 194 150 161 181 212 191 182 

TSS (lbs/day) 
Average Monthly < 22 < 22 < 22 < 22 < 22 < 23 < 36 < 41 < 28 < 24 23 < 24 



NPDES Permit Fact Sheet NPDES Permit No. PA0082589 
PA American Water Fairview Township South STP 

 

13 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 1292 1502 1397 1387 1549 1327 2753 1166 886 996 999 827 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 1603 1950 1796 1699 2893 1619 7582 1450 1150 1230 1299 1009 

TSS (lbs/day) 
Weekly Average < 24 < 23 < 22 < 24 < 22 < 25 53 94 43 25 < 25 < 28 

TSS (mg/L) 
Average Monthly < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 6.0 < 8.0 < 5.0 < 5.0 < 5.0 < 5.0 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 232 277 260 246 281 235 469 228 172 213 220 176 

TSS (mg/L) 
Weekly Average < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 < 4.0 8.0 18.0 9.0 5.0 < 5.0 5.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 2.0 < 2 < 1 < 1 < 1 < 1 < 1 6 < 2 < 5 8 3 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 9.0 29 3 3 < 1 1 1 21 6.0 45 17 7 

Nitrate-Nitrite (mg/L) 
Average Monthly < 4.68 < 4.03 < 2.38 < 2.85 < 2.5 < 3.29 < 3.32 < 2.92 < 3.72 < 2.97 < 4.05 < 4.22 

Nitrate-Nitrite (lbs) 
Total Monthly < 846.1 < 650.5 < 394.2 < 454.7 < 420.2 < 598.7 < 677.4 < 485.6 < 601.4 < 425.6 < 575.7 < 594.8 